ITEMp/s PART NO. aTy DESCRIPTION EST. WT. |PAINT
1 | B|Pcoot 2 MOUNTING ANGLE - SHELL 2
2 | B|Pcooz 2 MOUNTING ANGLE - SHELL 2
3 | B|LRRI2 2 MOUNTING ANGLE RH - PLATFORM 3
oe ae 4 | B|LRR13 2 MOUNTING ANGLE LH - PLATFORM 3
5 | B |PPoo1 2 PLATFORM POST - L2 1/2 X 2 1/2 X 1/4 28
eo eo 6 | B|PPo02 2 GUARDRAIL POST - L2 172 X 2 1/2 X 1/4 16
?§I§E25t$ ZDTE' 7 | B|LRRI6 2 KNEE BRACE - L2 1/2 X 2 1/2 X 1/4 15
SSEMBLE UTILIZING LOOSE FIT = = ——
CONNECTIONS. INSTALL AND ALIGN ALL = %= 5 VL 1 & | B|LRRI7 1 |FLATFTIR FEAME 16
PARTS BEFORE FULLY TIGHTENING HARDWARE. 9 | B|LRRI8 2 GUARDRAIL CLIP - A 1
ALL CONNECTIONS - USE 3/8° X 1 1/4° FN BOLT 10 | B |LRRI9 2 |GUARDRAIL CLIP - B 1
W/ LOCK WASHER AND NUT (UNLESS NOTED) 11 | B|TB1331 1 TOE BOARD 1/8PL X 4° X 34 5/8° DAL 5
S oL 12 | B |cBoos 5 CAGE BAR X 43 15/16* 3
@_. @,__ ~ 13 | - [GPoot 4 PIPE 166’ O.D, X 0072° WALL X 35’ GALV 1
14 | - |GPoo2 2 PIPE 166 O.D. X 0072° WALL X 40 1/2° GALV 1
15 | - [ccFiss 12 |PIPE CAP, BLACK PLASTIC 1 5/8° O.D.
16 | - [BLTFG03751250 51 [3/8° x 1 1/4° FN BOLT HDG
/4" X 1 34" HX HD BOLT \V/ 17 | - [NUTHGO375 73 |3/87 NUT HEX
LOCK & FLAT WASHERS & NUT =R = 9 o (0 18 - | WSHFG0375 39 378" FLAT WASHER HDG
14 g 316" 19 |- |wsHLG0375 45 [3/8” LOCK WASHER HDG
MR e 20 | - |BLTHG0750175 4 3/4* X 1 3/4* HX HD BOLT HDG A325
21 |- |NuTHGO750 4 3/4 NUT HEX
SEE MAIN LADDER 3'-6’ 22 | - [wsHFGo750 4 3/4° FLAT WASHER HDG
ASSEMBLY DRAWING 23 [ - [wsHLGo750 4 3/4" LOCK WASHER HDG
FOR SHELL - - o
A . NOTE: 24 CP050082141 9 HANDRAIL CLAMP MODEL CL-TBB-15
?SETSF;I';UISTI% #3 25 | - |[BLTCG031251250 1 5/16” X 1 1/4* CARRIAGE BOLT GALV
f 26 | - [WSHFGo3125 11 5/16" WASHER FLAT GALV
TSDP% /EIMD,§ Kevin W Sheddrick, PE 27 | - |wsHLGo3125 11 |S/16" WASHER LOCK GALV
LS. HOLE 2016.01.11 13:21:31 -06'00' 28 | - |INUTHGO03125 11 5/16” HEX NUT HDG
29 | - |uBPGi2s0 11 U-BOLT 1 1/4* HDG
30 | - |CHNZ0312530 2 CHAIN SAFETY 5/16° X 30° LG ZINC PLTD 5 N
31 |- [MCc3016T33 4 EYE BOLT 3/8°x3’LGx3/4°DIA EYE w/DBL NUTS N
32 | - [CHREPLNKZ031251500 2 CHAIN REPAIR LINK 1 1/2° ZINC PLTD N
= N.S. F.S. 33 | - [Mc3933T18 2 SPRING SNAP 5/8° OPENING 7/16 DIA. N
6 A — =B
(—] ) o o _I o o0
i ® o J Tt ] : \@ 6
= (Nt |
05 A /|
g —(®) 1 | |
iy C/L PLATFORM AND |
)‘ | /UPPER_LADDER ~ 5 | . 1L e
3 & I .
& |
g 2 2 4 \
gl = | \ ,
(0/3 0 l \ 7
o L o | l_l | il 4 1 LOCATE EYE BOLT AT
S USE 3/8° DOUBLE EEE\,&;T?S,E;DM FRRDRAIE
- 9 ——B NUT & DOUBLE™ "\ f
7 FLAT WASHER
C/L LOWER 13 -
g Il / CappeErR
& ~ _ 10
N I = f
A
= # F N 3 6
SEE LADDER ASSEMBLY _
\ / REST PLATFORM SECTION ASSEMBLY' WEIGHT = 29¢ LBS
~ /7 SHEET 1 OF 2
~N—_— SEE SHEET 2 FOR ASSEMBLY DETAILS
E |CAGE BAR ADDITIONS 9/7/12 SAT DRAWN BY: JT
B O N N e N TAL T AN K D _|ADDED SEC.A-A / MOVED SECT.B-B_| 9/19/11 | SGM_| WP REST PLATFORM
ANY GTHER USE, RETENTION, DISSEMINATION, FORWARDING. CaNNECTIBN C_|REVISED BORDER 7/05/11 | DJC [ M DA 10/15/07 ASSEMBLY = RH
PRINTING OR COPYING OF THIS DOCUMENT TO UNAUTHORIZED 8 . B |REVISED PART #'S 10/21/11 ™ SH |ReVIEWED BY: DJC
PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP A |ADDED SAFETY CHAIN ASS'Y 12/04/09 K SH
WRITTEN CONSENT OF TANK MANUFACTURER. 3 501D . rant EnaAns H0s 7 REV REVISION DATE Y | APP DATE: 11/01/07 SCALE: NTS | DRAWING NO. RHAO01




